Italy - Croatia TO JOINT SOLUTIONS

» Interreg FROM SHARED RESOURCES
AdSWIM  european uioN

D 5.1 - Current DP management
with SWOT analysis and

operating mode cost-benefit
(combined D 5.1.1 & D 5.1.2 from AF)

European Regional Development Fund www.italy-croatia.eu


http://www.italy-croatia.eu/

| inlerrey
( Italy - Croatia

EUROPEAN UNION

AdSWiM

Work Package:

Activity:

Phase Leader:

Deliverable:

Version:

Type:

Availability:

Responsible Partner:

Editor:

Contributors:

TO JOINT SOLUTIONS

PROJECT AdSWiM

3. Technologies and strategies for managing DPs guide lines definition

and cross-borders strategies

5.1 Investigation on the cross-borders DPs technologies, management

strategies, transfer of knowledges
[...]
L ierrey TO JOINT SOLUTIONS
, Italy - Croatia
%  AdSWiM EUROPEAN UNION
Table 1. Strengths and weaknesses of San Giorgio di Nogaro plant
WEAKNESS STRENGHT
High maintenance cost due to the large Oversized plant in relation to current loads,
dimensions of the treatment’s units designed for a higher flowrate capacity
Strong dependence on the industrial activity of Sludge treatment reduces the sludge to 95% of
San Giorgio area dry fraction
Large energy consumption Large flexibility of work due to oversize
. Redox and oxygen probes provide higher
High groundwater level efficiency of the biological reactor

Figure 2. shows the influent characteristics of the parameters measured at the San Giorgio di Nogaro
plant. The monitoring data relates to Chemical Oxygen demand (COD), Suspended solids, total
Phosphorus, total Nitrogen and Nitrite and Nitrate. Highest concentrations in inflow are related to
COD (150-250 mg/L) and Suspended Solids (70-120 mg/L). On Figure 3 effluent characteristics are
displayed after the wastewater has been treated and before being discharged in submarine outlet. It
is shown that the highest concentrations are reduced to approximately 40-60 mg/| for COD and 15-

25 mg/L for suspended solids.

INFLOW CHARACTERISTICS
300
250
200
-
W 150 - mCoD
£
100 - M Susp. Sol.
P_TOT
30 7 N-NH4+
0 - mN_TOT
AR R D Q¢ QLR @R
& & N O & &L &Y K
W& ¥ L O
Months

Figure 3: Inflow characteristics at San Giorgio di Nogaro plant

European Regional Development Fund www.italy-croatia.eu 7


http://www.italy-croatia.eu/

FROM SHARED RESOURCES

ilerrey TO JOINT SOLUTIONS
Italy - Croatia
AdSWiM EUROPEAN UNION
OUTFLOW CHARACTERISTICS
70
60
50 | |
| [ | . mCOD
< 40
?30 I I I I I I I M Susp. Sol.
20 I I I I mP_TOT
0 = N-NH4+
. mN_TOT
S N N W S N NP - NP NS S N B N-NO3
F & & & F &S KKK
F FF RN Y@ FEW®
& y & N N %é««, &£ %0\\@ Q(éjo
Months

Figure 4: Outflow characteristics at San Giorgio di Nogaro plant

European Regional Development Fund www.italy-croatia.eu



http://www.italy-croatia.eu/

i

Lierrey
Italy - Croatia

(2

AdSWiM EUROPEAN UNION
=, o ., o
", o ™y -
N — -
", - ", e
FENTONRROCESS INCINERATON BLANT
- o =, . p o ., ..
r -~ . " ~ et

THERMAL DRYING

—’ COARSE SCREENING —’

PLIMP STATION

—) ADDING OF CHEMICALS
——’ RECIRCULATION

—)  SLUDGE TREATMENT
w

P TREATMEMNT OFFLIMNE

European Regional Development Fund

FIME SCREEM

Figure 5: Technological scheme of San Giorgio plant

A

TO JOINT SOLUTIONS

4| PosToRYING UNIT

GRIT AND OIL
REMOWAL

BELT PRESS

h P
S L f

COAGL
FLOCGULATION
Z

&
100

THICKENING

—

#
~

-~
,
\

PRIMARY
SEDIMENTATION

—

BIOLOG|C OX|DATION

PHOSPHOROUS
REMOWAL

I

SECOMDARY
SEDIMEMTATION

EFFLUENT

www.italy-croatia.eu


http://www.italy-croatia.eu/

Hiterrey R TO JOINT SOLUTIONS
Italy - Croatia [

EUROPEAN UNION

Lignano plant (ltaly)

Wastewater treatment plant in Lignano is located within the urban area and the main purpose is to
treat the wastewater coming from housing and tourism. Average flow rate for year 2018. is shown in
Figure 6., and equals to average approximately 15.000 m3/day with a relatively large seasonal

oscillations during the year with flowrate range from 7000 m3/day up to 23.000 m?3/day.

AVERAGE MONTHLY FLOWRATE

25000 -
20000 A
15000 +

10000

FLOWRATE (m3/day)

5000 A

Figure 6: Average monthly flowrate (m3/day) for year 2018. (Lignano)

Technological line (Figure 9) starts with a pumping station that is composed of two auger pumps (one
of 1800 m*/h and the second for the rain water with a capacity of 720 m3/h) and three submersible
pumps (two of 720 m*/h and one of 360 m3/h). The wastewater is pumped up to the screenings for a
pre-treatment, which are able to receive a flowrate of 2520 m3/h. The size of opening between bars
is 3 mm and it is automatically cleaned. The settled solids are removed within the two units

dedicated to grit removal each one with a volume of 150 m3, aerated with 200 m3/h of air.

After the pre-treatment wastewater can be treated on three different lines:

1. Chemical physical treatment
2. Biological treatment (BIO_1)
3. Biological treatment (BIO_2)

The first line is currently not in use while the third line is the most frequently used. The primary
settler removes the suspended solids (about 50-70%), floating material and also 25-40% of BODs. The

total volume is around 1840 m3 with a surface of 707 m2. A biological treatment (BIO1) line is served

European Regional Development Fund 10


http://www.italy-croatia.eu/

Hiterrey R TO JOINT SOLUTIONS
Italy - Croatia [

EUROPEAN UNION

by four square plan reactors with a total volume of 2360 m3. The maximum water level inside each of
them is 3,5 m. Biological treatment (BIO2) line consists of two different lines operating on the
sequencing batch reactors principle, with each reactor is operating continuously. However, they are
characterized by different phases of aeration and no aeration. The volume of each unit is 2520 m?
with a rectangular plan (35 x 12 m) and a flowrate capacity of 450 m3/h. There are three secondary
settlers: two are associated to BIO1 and one to BIO2. The rectangular one (volume 1050 m?3; overall
dimensions 12 x 35 m) and circular one (volume 2350 m3; diameter 35 m) are associated to BIO1. The
third one, associated to BIO2, was installed as a lamellar packed bed settler. However, the lamellar
packs have been removed and now it works as a normal rectangular reactor (volume: 1120 m3
dimensions: 35 x 8 m). The disinfection line is optional and it consists on UV treatment, with four
modules each containing 18 lamps, and capacity to treat 1800 m3/h. In addition, there is also a
possibility for disinfection by adding the peracetic acid and dosing the disinfectant directly on the

outgoing channel.

Sludge is treated with a sludge thickener, where the sludge is pumped to a circular thickener with a
diameter of 11 m where the filling height is about 4,3 m, and flowrate capacity of 50 m3/h. In this
phase the maximum dry fraction is about 5%. After thickening the sludge is transferred to anaerobic
digester. The mesophilic anaerobic digester has cylindrical form with a diameter of 16 m. The total
volume is 2200 m? and the inflow capacity is 144 m3/d. There are 4 storage tanks that play the role of
secondary thickener. The sludge is loaded in a mobile centrifuge before reaching the final disposal.
Within a gasometer (volume 367 m3) the biogas is produced and the flare is installed to burn the

biogas in case of emergency.

Table 2. Strengths and weaknesses of Lignano plant

WEAKNESS STRENGHT

Strong variability between winter and summer Biogas production

Remote control of the plant and alarm system in

Low organic load during the winter time .
case of failures

Energy consumption due to heating of the Chemical disinfection (peracetic acid) in case of

anaerobic digester maintenance of UV disinfection system
Optimization of organic matter and nitrogen

Poor design of lamellar packed bed settler removal thanks to discontinuous aeration of

biological reactor

Table 2 shows the recognized strengths and weaknesses on Lignano plant. Strengths are related to
the possibility of producing biogas, application of chemical disinfection additionally to UV system,

good control possibilities in case of emergency, and good optimization of organic matter and

European Regional Development Fund 11


http://www.italy-croatia.eu/

| interreg
‘) Italy - Croatia
AdSWiM

FROM SHARED RESOURCES
TO JOINT SOLUTIONS

EUROPEAN UNION

nitrogen removal. Main weaknesses are related to seasonal variability of plant operation, low organic

load during winter due to small number of users, energy consumption due to heating of anaerobic

digestors, and the poor design of lamellar packed bed.

INFLOW CHARACTERISTICS
1400
1200
1000
- 800
o mP_TOT
E
600 N-NH4+
400 BN TOT
200 mCOD
M Susp. Sol.
0 -
A A RN Q& QA KRR R R
& & O v o & &S K
¥ & ¥ ‘;8« & 8
Months
Figure 7: Inflow characteristics at Lignano plan
OUTFLOW CHARACTERISTICS
100
90
80
70
< 60 M Susp. Sol.
g 20 =P _TOT
40 M
30 i I W N-NH4+
20 I I BN TOT
10 I I II [ | [ | 1
o Jmad mull mul pul IT ™ T R L
A A QN QA ¢« A KRR & & = COD
SR ® &L T &
N % 5;8 8) QS) ()Q'
Months

Figure 8: Outflow characteristics at Lignano plan

European Regional Development Fund

www.italy-croatia.eu 12


http://www.italy-croatia.eu/

HILCIrey TO JOINT SOLUTIONS
Italy - Croatia
\aSWiM EUROPEAN UNION
Figure 7. shows the influent characteristics of the parameters measured at the Lignano plant. The
monitoring data relates to Chemical Oxygen demand (COD), Suspended solids, total Phosphorus,
total Nitrogen and Ammonium. Highest concentrations in inflow are related to Suspended Solids (up
to 1300 mg/L) and COD (up to 700 mg/L) showing the intensive seasonal variability in load. On Figure
3 effluent characteristics are displayed after the wastewater has been treated and before being

discharged in submarine outlet. It is shown that the highest concentrations are reduced to

approximately 40-80 mg/I for COD, and below 20 mg/L for suspended solids.

European Regional Development Fund www.italy-croatia.eu 13


http://www.italy-croatia.eu/

) }

TO JOINT SOLUTIONS

Lnerrey
Italy - Croatia

A
AdSWIM EUROPEAN UNION

T r 3 r % ﬁ THICKEMNER 4 ET';E:;E;%ITE d STORAGE TAMKS —’ MOB|LE CENTRIFUGE

STORM WATER TANK

CIRCULAR
SECONDARY SETTLER
BIO 1
= FRIMARY RECTANGLLAR -
PUMP STATION FRESTREATMENS ——F» SEDLACH TATION ECtbARY SETTLER P osweEcTion P EFFLUENT
I
P recircuLaTion
—» WATER LINE 8102 LAMELLAR PACK
—  SLUDGE TREATMENT SECONDARY SETTLER

Figure 9: Technological scheme of Lignano plant

European Regional Development Fund www.italy-croatia.eu 14


http://www.italy-croatia.eu/

Hiterrey R TO JOINT SOLUTIONS
Italy - Croatia [

EUROPEAN UNION

Francavilla Al Mare plant (Italy)

Wastewater treatment plant in Francavilla Al Mare is located within the urban area and the main
purpose is to treat the wastewater coming from housing. Average flow rate for year 2018. is shown

in Figure 6., and equals to average approximately 7.000 m3/day.

AVERAGE MONTHLY FLOWRATE

9000
8000

Y
~J
8
=]

6000 -
5000 -
4000 -
3000 -
2000 -
1000 ~

FLOWRATE (m3/day)

Figure 10: Average monthly flowrate (m3/day) for year 2018. (Francavilla al Mare)

Technological line is shown in Figure 13, and starts with a pre-treatment where the wastewater
passes through a manually cleaned coarse screen. This is followed by an automatically cleaned fine
screen, as well as grit and oil removal and equalization tank. The 20% of the flow reaches the
biological oxidation reactor called REA1 with a volume of 325 m3. The associated secondary settler
has a volume of 285 m3. The 15% of the flowrate reaches the Nord Imhoff tank (Sed-1 1) with a
volume of 770 m3. Middle Imhoff tank (Sed-l 2) with a volume of 770 m? receives the 15% of the
flowrate. Wastewater exiting from two fluidized bed reactors is carried to the secondary settler. The
50% of the flow reaches the biological oxidation reactor called REA2 with a volume of 1380 m3. The
associated secondary settler has a volume of 800 m3. Chemical disinfection is applied in a labyrinth
path dosing peracetic acid. The sludge is firstly stored in a silo after which it is carried to the

thickener after and transferred to the belt press where the sludge is dried.

Table 3 shows the strengths and weaknesses of Francavilla Al Mare Plant. Main strengths relate to
optimized disinfection using peracetic acid, additional filters in biological reactors, microfiltration

being partially applied, and remote-control possibilities. Weaknesses are related to the location of

European Regional Development Fund 15


http://www.italy-croatia.eu/

HILCIIrcy
Italy - Croatia

[\

S VVIIV

EUROPEAN UNION

TO JOINT SOLUTIONS

the facility in a small village, undersized mechanical dehydration process, lack of filters on all

technological lines, and age of the facility.

Table 3. Strengths and weaknesses of Francavilla Al Mare plant

WEAKNESS

STRENGHT

The plant is placed in a village of 1000
inhabitants

Optimised disinfection with dozers of peracetic
acid

Filters existing on only two technological lines

Two filters were transformed in biological
oxidation (REA 1 and REA 2) that are able to treat
180 m3/h on an overall flowrate of almost 300
m3/h

Mechanical dehydration with an undersized belt
press

Microfiltration of one third of the total incoming
flowrate

Age of the plant equipment (1980)

Remote control of the plant and alarm system

Figure 11. shows the influent characteristics of the parameters measured at the Francavilla al Mare

plant. The monitoring data relates to Chemical Oxygen demand (COD), Suspended solids, total

Phosphorus, total Nitrogen and Ammonium. Highest concentrations in inflow are related to COD (up

to 700 mg/L) showing the excessive variability in January and April. On Figure 12 effluent

characteristics are displayed showing that the highest concentrations are reduced to approximately

40-90 mg/I for COD.

INFLOW CHARACTERISTICS
800,00
700,00
600,00
500,00
|
‘ga 400,00 - = COoD
300,00 - m Susp. Sol.
200,00 - | P_TOT
100,00 - NHA+
0,00 - mN_TOT
I T T S T TR, N NP NP S-S S
& & N MO K &S K
FFEFETFFHT S FSFES
SR NP e
S (((O c§8 O %O Q‘o
Months

Figure 11: Inflow characteristics at Francavilla Al Mare plant

European Regional Development Fund

www.italy-croatia.eu 16



http://www.italy-croatia.eu/

FROM SHARED RESOURCES

PN o Ve
iterrey TO JOINT SOLUTIONS
Italy - Croatia
AdSWiM EUROPEAN UNION
OUTFLOW CHARACTERISTICS
100
90
80
70
o 90 ] m COD
“" »
& 20 I I B Susp. Sol.
40 .
30| " I 1 | mP_TOT
20 | I L | | = NN
10
O_LJ_F-J_VLL'LL“T-ILTEL_LTLITA mN_TOT
A QA Ny Q& Q& & @& & & ENNO3
F & & FEF Y S FEEF
F N F KT YN FES
F& W& &
L 9
Months

Figure 12: Outflow characteristics at Francavilla Al Mare plant

European Regional Development Fund

www.italy-croatia.eu 17


http://www.italy-croatia.eu/

HILCIIrcy
IAtaI‘y - Croatia

COARSE SCREENING

—»

—  sLUDGE TREATMENT

RECIRCULATION

EUROPEAN UNION

4# FINE SCREEN

TO JOINT SOLUTIONS

W

REAT

SECONDARY
SEDIMEMTATION

- ]

o

SECONDARY
SEDIMENTATION

o

REACTOR

b 4
GRIT AND OIL ’ FLUIDISED BED
’ REMOWAL 4* EQUALIZATION TANK ’{ SEO 1 JDIsED 8
F ‘
’{ SEDH 2 —’ FLUIDISED BED

_~__________J

‘*

REA 2

—

SECONDARY
SEDIMENMTATION

|SINFECTION SYSTE

BELT PRESS }‘7

THICKEMER

SILOS

EFFLUENT

Figure 13: Technological scheme of Francavilla al Mare plant

European Regional Development Fund

www.italy-croatia.eu

18


http://www.italy-croatia.eu/

Hiterrey R TO JOINT SOLUTIONS
Italy - Croatia [

EUROPEAN UNION

Zadar Centar Plant (Croatia)

Wastewater treatment plant in Zadar is located within the urban area and the main purpose is to
treat the wastewater coming from housing and tourism. Average flow rate for year 2018. is shown in

Figure 6., and equals to average approximately 16.000 m3/day with some oscillations during the year.

AVERAGE MONTHLY FLOWRATE

20.000 ~
18.000 -~
16.000 -
14.000 -~
12.000 -~
10.000 ~
8.000 -
6.000 -

FLOWRATE {m?3/day)

4.000 A

2.000 A

Figure 14: Average monthly flowrate (m3/day) for year 2018. (Zadar - Centar)

The plant is designed for 100.000 population equivalents (PE) for the first phase. It is designed for the
treatment of urban wastewater. Waterline starts with a pre-treatment where wastewater comes to a

coarse grid with opening size between bars of 4 cm and flow capacity of 1000 I/s.

Technological scheme is shown in Figure 17. The grid is operated automatically and the separated
waste is transferred to a container. Fine grid has an opening size of 3 mm between the bars with flow
capacity of 1000 I/s. This process is followed by a sand and oil removal. In the primary settlers more
than 50% of suspended solid are removed. Biological treatment is based on the principle of organic
matter dissolvement using bacteria in the active sludge. The oxidation process is based on the
diffusing the air in the wastewater which enhances the biological metabolism of bacteria. In bio-
aeration tanks the partial absorption of organic matter leads to flocculation of active sludge on the
surface. In the secondary settler absorption is completed that leads to final separation of clear
wastewater and sludge. The sludge is recirculated to bio-aeration tank while the sludge excess is
removed to the thickener. The secondary sludge, after the recirculation process, is transferred to the

thickener as well, after which the total sludge is transferred to dehydration process where the dry

European Regional Development Fund www.italy-croatia.eu 19


http://www.italy-croatia.eu/

Hiterrey TO JOINT SOLUTIONS
Italy - Croatia

EUROPEAN UNION

matter is increased from 5% to 25%. Daily production of dehydrated sludge is 14.000 to 18.000
kg/day.

Table 4. Strengths and weaknesses of Zadar Centar plant

WEAKNESS STRENGHT
Sludge management after removal New facility
No biogas production High rate of COD, BOD and SS removal

Oversized facility - currently only one (of total 2)

L . Good biological treatment
technological line in operation

Table 4 shows main strengths and weaknesses of Zadar Centar plant. Main strengths are related to
good performance of the facility with high rate of COD, BOD and suspended solids removal.
Additionally, biological treatment is satisfying. Main weaknesses are related to sludge management
after removal and treatment (sludge is disposed to a landfill), and there is no biogas production.

Facility currently works on partial capacity.

1200
1000
800
—
® 600 H COD
£
mBOD
400
Susp. sol.
200 EN_TOT
OI|_IIII_I_|.I_|.I_|_||_|_I_|.|.|.|_I|_|I_|_ mP TOT
o6 o o of o6 o o of of of o6 of o o o of of o o o6 of o of of
L e, e T e, A e e, D e, e, e, B, T e, e, e A e e, B e, B e, e, e, B o,
o o o o oo o o o O o o o o o o o o o o oo o oo
T T T T L T T T T T o A T B L T T T L T B B B
= = o T T W WO W00 00 0 -
o o o o o o o o oo o oo oo oo o000 A-A™™-™-«-—
SF N U @ S S ~NoOdBENNGS S I F 6NN
D N = N H N AN A N H N N =1 N AN H N 1
Sampling date

Figure 15: Inflow characteristics at Zadar Centar plant

Figure 15. shows the influent characteristics of the parameters measured at the Zadar Centar plant.
The monitoring data relates to Chemical Oxygen Demand (COD), Biological Oxygen Demand (BOD)
Suspended solids, total Phosphorus, and total Nitrogen. Highest concentrations in inflow are related

to COD (up to 1000 mg/L) showing the excessive variability during summer. On Figure 16 effluent

European Regional Development Fund www.italy-croatia.eu 20



http://www.italy-croatia.eu/

FROM SHARED RESOURCES

| At s s oy
{inerrey TO JOINT SOLUTIONS

«/ Italy - Croatia [
AdSWiM EUROPEAN UNION

characteristics are displayed showing that the highest concentrations are reduced to approximately

30-70 mg/| for COD.

OUTFLOW CHARACTERISTICS

80
70
60
50
—
& 40 mCOD
£
30 HBOD
20 M Susp. sol.
10 J J. EN_TOT
0 EPTOT
o6 of of of of of of of of of of o o of of of of of of of of of o o
a4 a4 4 dd 4 d 4 ddd-ddd-ddcodcddod-oddodod o
o 00 00000 000000000 o000 oo o
I T T T O o T o I B B T L T L AL A L N B A
== e - - R e R e e B e I = B = R B B B
S839 2999599959255 99555S+Hddddd
o w8 S N~ S of of ofd B g oedoedo~ 4 oo gl oedood
— o N oH M AN AN AN AN N N H A A A

Sampling date

Figure 16: Outflow characteristics at Zadar Centar plant

European Regional Development Fund www.italy-croatia.eu 21


http://www.italy-croatia.eu/

HILCIIrcy
Italy - Croatia

EUROPEAN UNION

INFLOW

COARSE AND
FINE SCREEN

SAND AND OIL
REMOVAL

TO JOINT SOLUTIONS

RECIRCULATION

OUTFLOW

r _____________ -
| |
| |
| |
PRIMARY ¢ BIOLOGICAL SECONDARY
SETTLER TREATMENT SETTLER
PRIMARY ACTIVE
SLUDGE SLUDGE
SLUDGE
THICKENER
ADDITION OF SLUDGE
a0 DEHYDRATION

Figure 17: Technological scheme of Zadar Centar plant

European Regional Development Fund

www.italy-croatia.eu

22


http://www.italy-croatia.eu/

Hiterrey R TO JOINT SOLUTIONS
Italy - Croatia [

EUROPEAN UNION

Split Katalinic¢a brig plant (Croatia)

Wastewater treatment plant Kataliniéa brig is located near Bacdvice beach in Split, and it is designed
to receive and treat the wastewater from southern basin of Split, with a capacity for 122.000